
 





1

 ! " # $

% & & ' ( ) & &* + , , - . . / * + , , - . . / * + , , - . . /



 ! " # ! $ % & ' " ' ( ) # * % + ! * , - % & ' " ' (GM80001

2

. / 0 1 2 3 4 5 2 6 5 7 84 2 9 5 2 9 : ; 8 ; < 8 ; ; 7 0 ; = 3 4 2 3 5 4 7



Front Wall Assembly

L05A 2

QTY.

L01A

L03E 1

1

NO.PART

L03F 1

L08A 3

L01B 1

L01C 1

L04B 2

A 1

B 1

C 2

D 1

E 1

F 1

18

W01 2

18

QTY.NO.PART QTY.NO.PART

J03R/L 1/1

J04 2

J01 1

J02R/L 1/1

W05 2

2

Door Assembly

L04B 3

L05A 2

QTY.

L01A

L03C 1

2

NO.PART

L03D 1

L08A 3

L01B 1

L01C 1

L05B 1

A 1

B 1

C 2

D 1

E 1

F 1

20

W01 2

20

J03R/L 1/1

J04 2

QTY.NO.PART QTY.NO.PART

J01 1

J02R/L 1/1

W05 3

3

Rear Wall Assembly

L05G 4

QTY.

L18A

L16A 1

2

NO.PART

L18B 2

L18C 1

L16B 1

J 8

8

8

16

L16C 1

L01D 1

L04A 1

6

6

J08 2

J08 2

Z01
 5X15

M01
M6

S01
M6X10

M01
M6

S01
M6X10

S03
M8X60

M01
M6

S01
M6X10

Z02
 4X16D

Z02
 4X16D

S03
M8X60

ALU.BOX No.1

3



L02A 4

QTY.NO.PART

L08B 4

L02B 4

L06 2

L07 4

L05C 4

L05D 4

L05B 4

L15A 4

L09 4

L19 8

L20 4

L21 4

L04E 4

QTY.NO.PART

W06 8

W08 4

84

8

24

16

W05 8

8

76

16

W08A 4

L22 6

QTY.NO.PART

6

6

J04 2

L03B 2

L03A 2

G 2

H 1

J05 1

L05E 2

L05F 4

2X2 Sections Assembly Middle Section Assembly

J06 2

S01

M6X10

S02

M6X16

M01

M6

Z02

 4X16D

Z03

 5X30

Z04

 4X10

S03

M8X60

C 2

S01

M6X10

M01

M6

ALU.BOX No.2

4



L02A 2

QTY.NO.PART

L08B 2

L02B 2

L06 1

L07 2

L05C 2

L05D 2

L05B 2

L15A 2

L09 2

L19 4

L20 2

L21 2

L04E 2

QTY.NO.PART

W06 4

W08 2

42

4

12

8

W05 4

4

38

8

W08A 2

L22 3

1X2 Sections Assembly Middle Section Assembly

QTY.NO.PART

6

6

J04 2

L03B 2

L03A 2

G 2

H 1

J05 1

L05E 2

L05F 4

J06 2

C 2

S01

M6X10

S02

M6X16

M01

M6

Z02

 4X16D

Z03

 5X30

Z04

 4X10

S03

M8X60

S01

M6X10

M01

M6

ALU.BOX No.3

5



QTY.NO.PART

Y6 4

Y7 2

Y9 2

QTY.NO.PART

Y1 1

Y2 2

Y4 1

Y5 1

QTY.NO.PART

Y1 1

Y2 3

Y4 1

1X2 Sections Assembly

Door Assembly

QTY.NO.PART

Y11 2

Y3 1

Y10 2

PC Box No.1

PC Box No.2

PC Box

No.1

PC Box

No.2

6

Front Wall Assembly Rear Wall Assembly



a
b

a b=

a b=

a
b

Expansion bolt in

concrete
It is essential the dimensions a + b are the same to ensure the base is square.

p

 ! " " # $ " % & ' ( & ) ' #

 * $ $ ) + ! , ! ! - " . ) + ( " + & ) ( # / ' & ' ( , 0 " 1 * , ! " 2



8

 ! " # $ % & ' ( ) ) " * + , -
GM8

W

L

a=b

a1=b1

etc.

(mm)

(mm)

(mm)

(mm)

2458.8

3259.8 4861.8 6463.8 8065.8 9667.8 11269.8

4083.1 6915.7 8432.3 9975.6

3961.6 6803.9 8324.1 9870.3

5448.2

5331.7

2458.8 2458.8 2458.8 2458.8 2458.8

Dim/Model GM8+Ext(1 ) GM8+Ext(2 ) GM8+Ext(3 ) GM8+Ext(4 ) GM8+Ext(5)

. / 0 1 2 3 4 5 / 6 7 3 8 9 : ; < = 4 > 5 9 : 6 ? 4 =. @ 0 1 2 3 4 5 @ 4 A B 3 8 9 : ; < = 4 > 5 9 : 6 ? 4 =. < 0 C 0 1 2 3 4 5 D 6 < B 9 A < ? 9 : ; < = 4 > 5 9 : 6 ? 4 =. < E 0 C E 0 F A A 4 5 D 6 < B 9 A < ? 9 : ; < = 4 > 5 9 : 6 ? 4 =



�

2 Section

Assembly

2 Section

Assembly

2 Section

Assembly

Middle

Section

Middle

Section

 ! " # $ % & ' !

( ) * & + ' , - . / " 0 & 1 2 3 4 5 2 . ' # + & & ' , - 1 6 & 7 $ & # 0 & 0 + 6 ' 0 0 - # 8' 9 : ; & . $ - " # 9 < , , & / + 1 6 & ' . * $ - / & = " ! ' 1 " # 8 & ! , - > &



W05

S03

W
0
5

10

W
0
5

 ! " # $ $ " % & $ ' ( ' ) % * + , % - . / 0 1 $ 2 % $ # + # % 3 $ & " 4 - 4 # + # $ 2 ( ' 5 4 6# 3 + " 4 7 # 6 6 ( 4 % , 8 9 2 ' 3 4 ( , % - 4 ' 5 " $ 4 5 + # % 3 : ; ( ( 7 4 ' $ * - 4 7 4 3 + $ # 3 ' < % = 4 6 # ' > - ' 7 ' - 4 # 3 7 7 :



1 2

4 5
6

1
2

3

4

5

6

Y11

3

L18A

L18C

L18B

L16C

L05G

J

J

L16C

L18C

Z01

J

L18A

L18C

Z01

L16C

L18B

Z01

J

L18A

L18B

Z01

L05G 4

QTY.

L18A

L16A 1

2

NO.PART

L18B 2

L18C 1

L16B 1

J 8

8

8

16

L16C 1

Y11 2

L05G
Z01

 5X15

M01

M6

S01

M6X10

11



7

11

9

10
12

7

8

9

10

12

Y11

8

L18A

L18B

L16B

L16A

L05G

J

J

L16A

L18B

Z01

J

L18A

L18B

Z01

L16A

L16B

Z01

11

J

L18A

L16B

Z01

L05G

12



Roof Vent Assembly

L15A

L20

L19

L21

Z02

Y10

L19

Z02

Z02

Z02

QTY.NO.PART

L15A 1

L19 2

L20 1

L21 1

W06 4

2

2

4

S02

M6X16

M01

M6

Z02

 4X16D

Z04

 4X10

6



1

2

3

L08B L08A

A
J03R/L

L08A

J03R/L

L08B

J03R/L

C

J04

L08B

J03R/L

L08A

B

J03R/L

B
L08B

L08A

1

1
2

2

2
2

3

3
4

4

L08A

L08A

L08A L08A
L08A

L08B

L08B

L08B

L08B

L08A
L08A

L08A

J04

L08B

L08B C

14

4

 ! ! " # $ % " & % % ' ( ) * + % % + , " - $ . / 0 " 1 2 + 3 ! 4 & 5 " 6 7 & * 8 " 0 " & 9 : $ & ! " / 0 + * 2 % " 2 ! 9 + ; ; " 9 8 " - <

make sure

you pay

close attention 

to the direction

of the pins make sure

you pay

close attention 

to the direction

of the pins

make sure

you pay

close attention 

to the direction

of the pins

must connect all plastic parts (J04 and J03 R/L) before completing this step 



1 2 3

4

L01A
L03C L03D

L01A

1
2

3 4

L01A

L01A

L03C L03D



Y2
Y2

Y2

Y1

Y3

Y4

2*S01

1

2
2 1

21

L04B
L04B L04B

L04B

L04B

L04B L04B

Slide 2*S01 into L04B,and

tighten L04B at each end

with S01



1 2

L01A

L01B

L01C

L01A

D E

3

L01B L01C
F

1

2

3

4

4 4

5
5

6

6

7
7

L01B
L01C

L05A

L05A
L05B

17

W01

 ! " # $ % & # ' ( # ) * ( # + " , % % # + + ! ! - ( , % % ! + " ( . , " /0 ! * ! " & ! 1 2 ) * % & ' 1 # , * " ) & 3 ! , 4 ' 5 # ' & ) 6 * # 0 " 4 #% ! & 3 7 1 ' + . ! * ' " # ) * ( # + " ( 8

make sure

you pay

close attention 

to the direction

of the pins



Slide 2*S01 into L04A,and

tighten L04A at each end

with S01



Y2

Y2

Y4

Y5

Y1

1
1

2

2

Slide 2*S01 into L04B,and

tighten L04B at each end

with S01



1 2 3

L01C

L01D

L01B

L01A L01B
L01C

E D

F

L01C

L01B

L05A

L05A

1

2

3

4

5

5

4

20

make sure

you pay

close attention 

to the direction

of the pins

 ! " # $ % & # ' ( # ) * ( # + " , % % # + + ! ! - ( , % % ! + " ( . , " /0 ! * ! " & ! 1 2 ) * % & ' 1 # , * " ) & 3 ! , 4 ' 5 # ' & ) 6 * # 0 " 4 #% ! & 3 7 1 ' + . ! * ' " # ) * ( # + " ( 8





1 2 3

4

L05C

L05C

L05B

L05B

L05B

L05C

L05C

L05C

L05C

L05B

L05B

L05B
L05B

1

2

21
1

1

3

3

3

3

4

4

4

4

22



1 2

4 5

L03B

L03B L03B

L03B

L06
L06

J05

3

L03B
L03B

L06

L06

L06
L06

1

2

3

4

5

23





 ! " # $ % & ' ( # ) * % + , ' - " . # / . 0 - - # & 1 2 . ' / . 0 3 # - # # ( # ( & 0 " # 3 4

5 6 7 6 8 9 " . # : 0 ; # 0 : : # ; < & = > ! 3 " . # ! " . # 3 : ' ( # 4



 ! " # $ % & ' ( # ) * % + , ' - " . # / . 0 - - # & 12 . ' / . 0 3 # - # # ( # ( & 0 " # 3 4

5 6 7 6 8 9 " . # : 0 ; # 0 : : # ; < & = > ! 3 " . # ! " . # 3 : ' ( # 4



L15A

S02/M01
L06

L06

L15A
L15A

L15A

Z02

Z02

3 Z04

L21
W06

W08L04E

Z04

L21
W06

W08A L04E

4

3

1 2

5

2

1
1

2

2

3
3 3

31
1

45
45

27

 ! "
# ! $ % & ! $' ! " (' ) $



Y7

Y7

Y9
Y9

Y7

Y6

Y6

Y6

Y6

Y6

Y6
Y6

Y6

X X



Z03

L09

J02R/L

Z02

J08

1 2

3 4

1 1
1 1

2
4

1 1 1 1

4

4

3

3

 ! " # $ % & ' ( ' ) " * & + " " , - " ! ' . / 0 0 1 % / . & " */ 0 0 * ' ' . 2 3 4 / 5 " 0 ! / * " . 6 7 " , 6 5 4 0 / ( " 8& + " 5 & 6 - + & " 5 & + " 9 : 6 & +   ! !

" # $ # % & ' ( ) * + , ) + * * ) , - . / 0 1 2 ' ( ) 1 ' ( ) 2 * 3 4 ) !




